
1 

 

 

202 N. 3rd Street, Suite 203 
Harrisburg, PA 17101 

www.betterwithcoal.com 
 
 
 
 
 

September 12, 2022 
 
 
 
Independent Regulatory Review Commission       VIA E-Mail 
333 Market Street  
14th Floor 
Harrisburg, PA 17101  
  
RE: Regulation #7-553: Water Quality Standard for Manganese and Implementation (IRRC #3260) 
  
Dear Commissioners: 
 
Pursuant to the Independent Regulatory Review Commission’s (IRRC) process for reviewing final-form 
regulations, the Pennsylvania Coal Alliance (PCA) urges the IRRC to disapprove the final-form regulation #7-
553: Water Quality Standard for Manganese and Implementation (IRRC #3260) and submits the below 
comments.  
 
As the IRRC is aware, PCA previously submitted comments to the Pennsylvania Department of 
[...]
Lime Dose & Dissolved Manganese Relationship

Lime Dose Dissolved Manganese



11 July 2020

Figure 5-1 and Figure 5-2 are provided as real-world examples of titration curves 
related to lime dose, manganese removal, and endpoint pH.  Figure 5.1 is for a 
mine discharge containing alkalinity, ferrous iron of about 40 mg/L, and an initial 
manganese concentration less than the 2.0 mg/L BAT-based effluent limit.  Figure 
5.2 is for an acidic mine discharge containing about 100 mg/L ferrous iron, 10 mg/L 
of aluminum, and about 8 mg/L of manganese.  

As shown, dissolved manganese decreases nonlinearly with pH and approaches 
0 mg/L at pH approaching 11. However, alkaline chemical (e.g., lime) dose 
increases nonlinearly with pH, which is due to the effect of calcium and magnesium 
precipitation as pH increases.  Both figures show the pH and chemical dose must 
be increased from the BAT limit of 2.0 mg/L lime dose by more than 100 mg/L to 
achieve a 1.0 mg/L effluent limit, and by more than 200 mg/L to achieve a 0.3 mg/L 
limit. Using the two examples, lime use costs would increase by between $0.10 to 
$0.15 per 1,000 gallons treated and sodium hydroxide use costs would increase 
by between $0.30 to $0.45 per 1,000 gallons treated.  In general, lime is used at 
higher flow discharges (> 200 gpm) and sodium hydroxide is used a lower flow 
discharges. Evaluating this on a coal industry-wide basis for the approximately 700 
NPDES permits, and assuming approximately 200 gpm of mine discharge per 
NPDES permit, the total industry increase alkaline chemical cost would between 
of $15 and $40 million annually, depending on the percent of discharges treated 
with lime or sodium hydroxide.

In addition to lime costs, there would be an increase in several other operating 
costs including sludge disposal from the increased calcium and magnesium 
precipitation that will increase sludge volumes at the higher pH needed to meet the 
lower proposed manganese criterion.  Sludge handling costs are about $0.05 to 
$0.10 per 1,000 gallons treated, based on calculations provided in AMDTreat, an 
OSMRE software product.  If sludge volumes are merely doubled from the higher 
pH required to achieve the low manganese concentrations, this increased sludge 
handling would amount to an additional $5 to $10 million in treatment costs.

Additional treatment will also be required to meet the effluent pH of between 6 and 
9.  This will require acid addition or post-treatment aeration to lower the pH to the 
required effluent range.  Acid addition for pH adjustment will require storage tanks 
and chemical feed systems with operating costs associated with acids and 
manpower, which will be similar in capital costs for a sodium hydroxide system 
used to raise pH for manganese removal. The estimated capital costs per location 
using AMDTreat is between $30,000 and $40,000 per year.  Using the number of 
permit locations this results in a total capital cost of $20 to $40 million.  Expected 
sulfuric acid doses to lower pH would range between $0.05 and $0.10 per 1,000 
gallons treated resulting in an expected operating cost between $4 and $8 million 
annually.

There is one additional factor for some discharges that the alkaline chemical dose 
and pH for manganese removal does not capture. This is related to the conflict of 



12 July 2020

effluent compliance with a proposed low manganese effluent limit of 0.3 mg/L with 
the Chapter 93 aluminum criterion of 0.75 mg/L, which is established for the 
protection of aquatic life.  Aluminum that is normally precipitated in treated mine 
water from neutralization between pH 8 and 9 will be resolubilized at pH higher 
than 9.  The aluminum solubility indicates an effluent limit of 0.75 mg/L (the Chapter 
93 criterion) will be exceeded at pH greater than about 9.5. This is a result of the 
formation of an aluminum hydroxide complex (Al(OH)41-) that will increase 
dissolved aluminum in the discharge as the pH is increased above 9.5, which 
would be required to meet the low manganese effluent limit.  This situation would 
be applicable to all mine discharges with elevated aluminum in the untreated mine 
water.  Addressing the removal of this dissolved aluminum is not simple. The 
decreased pH adjustment to less than 9 using acid described following high pH 
manganese removal would precipitate the aluminum in response to the lower pH, 
but the suspended solids would be less 5 mg/L and would not settle effectively.  
Because of this, higher aluminum discharges could require installation of a 
completely new treatment plant, addition of treatment components of equal size 
(i.e., a second stage), or addition of filtration components to existing plants.  Based 
on equivalent cost of current treatment at half of the existing NPDES permits to 
address aluminum there is potentially capital cost of $175 million with between $20 
and $30 million in additional operating costs annually.

Based on the above preliminary analysis based on the treatment in the general 
mining sector, the proposed 0.3 mg/L water quality standard if applied at the 
discharge point could increase treatment costs by between $44 and $88 million 
annually.  The wide range is due to generalizations and more refined estimates 
would require better understanding of flow, chemistry and treatment at each 
NPDES permit location.  In addition to the increase in capital costs there is a 
potential additional capital costs in order to meet the 0.3 mg/L water quality 
standard.  The capital costs could exceed $200 million.

There are several other aspects to a lower manganese effluent limit that should be 
part of any assessment and this relates to the additional pollution that will occur as 
a result of promulgated the proposed 0.3 mg/L water quality standard. As indicated 
above, alkaline chemical addition will be expected to increase.  Using lime as an 
example, the additional lime use will result in additional mining of limestone, 
production facilities to produce lime from the limestone, gas emissions (e.g., NOx, 
SOx, carbon dioxide, particulates) related to converting limestone to lime, and 
transportation (increased truck traffic) to deliver lime to each operating mine water 
treatment plant. Using lime as a basis the following is an assessment of the carbon 
dioxide emissions. The gas emissions from converting lime from limestone will 
include carbon dioxide, which is both evolved from the limestone and the energy 
used to heat the limestone in order to free the carbon dioxide from the limestone. 
For each ton of lime produced about 0.6 tons of carbon dioxide will be released 
from the limestone.  The energy to heat the limestone will result in the release of 
between 0.20 and 0.45 tons of carbon dioxide, depending on the heating fuel used 
(GGP 2020). 



13 July 2020

Overall, the production of 1 ton of lime will result in about 1 ton of carbon dioxide 
emissions.  In the above examples and based on a 1 MGD flow basis, carbon 
dioxide emissions just from the production of lime will be about 45,000 tons 
annually to meet the 0.3 mg/l water quality standard.  The above analysis 
represents just the carbon dioxide emissions and as indicated above, there would 
be additional pollutants released to the environment for the mining industry to 
comply with the 0.3 mg/L water quality standard if applied at the discharge point. 



14 July 2020

6.0 POTABLE SURFACE WATER TREATMENT EVALUATION

The treatment of surface water for drinking water must comply with the EPA 
Surface Water Treatment Rule, which generally requires conventional treatment 
of the raw water.  For raw water drawn from larger turbid sources, filtration is 
required in the treatment process.  A generalized process schematic for 
conventional potable water treatment is provided in Figure 6-1. Overall 
conventional water treatment consists of: 1) screening of the intake to remove 
large debris; 2) chemical feed of oxidants, disinfectants, pH adjustment chemicals 
(e.g., lime), coagulants and flocculants; 3) rapid mix to disperse the chemicals into 
the water; 4) flocculation to increase the size of the coagulated particles; 5) 
sedimentation to remove the large flocculated suspended solids; 6) filtration to 
remove fine particles and provide removal of pathogens (e.g., cryptosporidium 
oocyts); and 7) post-chlorination of the treated drinking water to maintain a 
disinfectant residual throughout the distribution system. The overall objective of 
conventional treatment is to provide a clean water free of suspended solids and 
pathogens.

 
Figure 6-1.  Conventional Treatment, Surface Water. From AWWA 1999

As shown in Figure 6-1, one of the components in the initial treatment is the 
addition of primary oxidant/disinfectant chemicals.  This chemical for surface 
waters often includes chlorination (or ozone), known as pre-chlorination, and is a 
component in the initial disinfection of the raw water and to prevent slime growth 
in the treatment systems including flocculators, pipes, clarifiers, and filters.  While 
the primary function is disinfection and slime control, these chemicals will also act 



15 July 2020

as oxidants to oxidize inorganics, such as sulfurs, iron and manganese.  The 
following reactions demonstrate the oxidation of manganese by these chemical 
oxidants (Benefield et al 1982 and AWWA 19999). 

Mn2+ + Cl2 + 2H2O → MnO2(solid) + 2Cl- + 4H+

Mn2+ + 2ClO2 + 2H2O → MnO2(solid) + 2ClO2- + 4H+

Mn2+ + 2O3 + 4H2O → 2MnO(OH)2(solid) + 4H+

The first two are reactions with chlorine or chlorine dioxide, two forms of chlorine 
that are commonly used in water treatment.  The third reaction is for ozone, which 
can also be used as a pre-treatment disinfectant/oxidant in water treatment. 

In water treatment, greensand filtration is used for removing manganese but is 
generally used in the treatment of groundwater sources and not surface waters.  
Chlorine is frequently used for the oxidation of dissolved manganese prior to the 
greensand filters, where the oxidized and precipitated manganese is removed.  In 
practice, conventional water treatment plants are not specifically designed to 
address dissolved manganese.  However, dissolved manganese would be 
oxidized by the pretreatment oxidant/disinfectant chemical addition in conventional 
treatment systems and then the particulate manganese would be removed in 
subsequent treatment process including sedimentation and filtration.  At most, any 
slight increase in dissolved (or reduced) manganese in intake water would require 
a modest increase in chemical (chlorine) use as part of pre-chlorination.  

For example, 1 mg/L of dissolved manganese (Mn2+) would require a chlorine dose 
of 1.3 mg/L, based on the equation provided above. Note, if manganese is as a 
particulate, which would be the case for suspended solids in the raw water, no 
chlorine dose would be required and the particulate manganese would be removed 
as part of suspended solids removal. This chlorine dose would result in a chlorine 
use at a surface water treatment plant of about 0.01 lbs per 1,000 gallons treated.  
The current market for chlorine depends on the cylinder (lbs to tons) purchased.  
Assuming an average cost of $1.10 per pound across all cylinder sizes results in  
an annual chemical cost of about where there is 1 mg/L of dissolved manganese 
present in the intake water.  If the 0.3 mg/L manganese is imposed at the discharge 
point for any discharger, and assuming 0.3 mg/L of dissolved manganese (and not 
particulate manganese) occurs at the intake of the potable water treatment, the 
regulation would result in a maximum treatment savings of less than $0.007 per 
1,000 gallons water treated at the treatment plant.  The average household cost 
savings created by the 0.3 mg/L water quality standard would be only about $0.40 
to $1.00 per year. 

The above cost analysis does not consider the fate and transport of dissolved 
manganese provided in Section 4.0 above that shows it is unlikely that dissolved 
manganese from a treated mine discharge would reach a downstream potable 



16 July 2020

water intake.  It is more likely that the majority of manganese that reaches the 
intake from a permitted mine discharge would be insoluble and would be present 
only during high flow events, when particulate manganese is scoured from the 
stream banks and bed. This manganese would be part of the suspended solids, 
which would be removed by the conventional treatment in sedimentation and 
filtration.  This particulate manganese would not add to chemical costs and would 
be minor in the overall suspended solids likely to be removed by the water 
treatment plant.

The above analysis does not address current situations where dissolved 
manganese is in the surface water at the potable water intake and chemical 
oxidant is added.  The source of this dissolved manganese is likely from upstream 
historic mining activities, but unrelated to NPDES discharge points from mining.  
Lewis (1978) studied the Susquehanna River basin and found manganese 
concentrations in basins with mining was significant.  However, this manganese 
was not from permitted mining sites where treatment removes manganese to 
established effluent limits but from past abandoned mine sites where the mine 
water is left untreated.  Review of two recent watershed reports including the 
“Moshannon Creek Watershed TMDL” prepared by DEP (2009) and the “Acid Mine 
Drainage TMDLS for the Kiskimentas-Conemaugh River Watershed, 
Pennsylvania” prepared by the EPA (2010b) indicates the vast majority of mine 
drainage loading (and manganese) in these mining affected basins is from 
abandoned legacy sources.  It is these abandoned untreated sources that have 
resulted in TMDL implementation and would be the sources affecting downstream 
potable water intakes and, not the regulated and treated NPDES mine water 
sources. Treatment of these legacy discharges would be needed to comply with 
the 0.3 mg/L water quality standard, and this would be at the burden of the state 
and the state taxpayers. Unfortunately, watershed restoration goals for nearly all 
of the legacy sites do not include manganese removal. There may be some 
manganese removal but it is typically very limited because of the additional costs 
to achieve this manganese removal that can double treatment costs, limited 
available funding, and the minimal benefit of manganese removal at achieving 
watershed restoration objectives that primarily focus on pH, iron, aluminum and 
acidity/alkalinity for aquatic life restoration and recreational benefits. 



17 July 2020

7.0 AQUATIC LIFE TOXICITY

As previously indicated, there are no “Quality Criteria for Water” for manganese 
established by EPA to protect aquatic life, which is due to the near absence of 
manganese toxicity to fish and aquatic life. An evaluation was conducted to obtain, 
review and summarize published peer reviewed manganese aquatic life toxicity 
information.

Pollutants, such as dissolved metals, can be either acutely toxic causing mortality 
or have long term effects related to survival, growth and reproduction.  The U.S. 
EPA publishes criteria documents that States may choose to adopt as water quality 
standards. These documents recommend criterion maximum concentrations 
(CMC) to prevent short term or acute toxicity impacts and criterion continuous 
concentrations (CCC) to prevent long term chronic toxicity impacts to aquatic life 
(or human health) in surface water. In the case of manganese, the EPA has not 
published any criteria document for manganese.

A literature search was conducted for publicly available publications related to 
manganese toxicity to aquatic life.  The information available was somewhat 
limited. This is, in part, due to the relatively low toxicity of manganese to aquatic 
life and therefore lack of interest on the part of researchers.  

The following Table 1 summarizes acute aquatic life toxicity data and Table 2 